
STATE OF MA I NE 


D E PARTMENT OF ENVIRONMENTAL PROTECTION 


PAUL R. LEPAGE 	 AVERY T. DAY 

GOVERNOR 	 ACTING COMMISSIONER 

January 11, 2016 

Mr. Michael Harris 
Winter Harbor Utilities District 
P.O. Box 141 

Winter Harbor, ME 04693 

mharris@ellsworthmaine.gov 


Sent via electronic mail 
Delivery confirmation requested 

RE: 	 Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0100731 
Maine Waste Discharge License (WDL) Application #W000562-6C-F-R 
Finalized MEPDES Permit Renewal 

Dear: Mike Harris 

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was 
approved by the Department of Environmenta l Protection. Please read this permit/license renewal and 
[...]
Describe in comments 
section 

1 Increases in the number, types, and flows of industrial, 
commercial, or domestic discharges to the facility that in the 0 0 

judgment of the Department may cause the receiving water to 
become toxic? 

2 Changes in the condition or operations of the facility that may 
increase the toxicity of the discharge? 0 0 

3 Changes in stonn water collection or inflow/infiltration 
affecting the facility that may increase the toxicity ofthe 
discharge? 

0 _D 

4 Increases in the type or volume ofhauled wastes accepted by 
the facility? . 0 0 

COMMENTS: 


Name (printed): 


Signature:___ ________________Date: ________ 

This document must be signed by the pcrmiHee or their legal representative. 

This form may be used to meet the requirements ofChapter 530.2(D)(4). This Chapter requires all 
dischargers having waived or reduced toxic testing to file a statement with the Depa1tment describing 
changes to the waste being contributed to their system as outlined above. As an alternative, the 
discharger may submit a signed Jetter containing the same information. 

Scheduled Toxicity Testin2 for the next calendar year 

Test Conducted 1st Quarter 2°0 QLJarter 3ro Qua1ter 4tn Quarter 
WET Testing 0 0 0 0 

Priority Pollutant Testing 0 0 0 D 

Analytical Chemistry 0 0 0 D 

Other toxic parameters 1 
D D 0 D 

Please place an "X" in each ofthe boxes that apply to when you will be conducting any one of 
the three test types during the next calendar year. 
1 This only applies to parameters where testing is required at a rate less frequently than quarterly. 



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 

MAINE WASTE DISCHARGE LICENSE 


FACT SHEET 


DATE: January 5, 2016 

PERMIT NUMBER: ME0100731 
WASTE DISCHARGE LICENSE: WOOOS62-6C-F-R 

NAME AND ADDRESS OF APPLICANT: WINTER HARBOR UTILITIES DISTRICT 
P.O. BOX 141 
WINTER HARBOR, ME 04693 

COUNTY: HANCOCK 

NAME AND ADDRESS WHERE DISCHARGE(S) OCCUR(S): 
WINTER HARBOR UTILITIES DISTRICT 
39 MEADOW LANE 
WINTER HARBOR, ME 04693 

RECEIVING WATER CLASSIFICATION: HENRY COVE/CLASS SB 

COGNIZANT OFFICIAL CONTACT INFORMATION: 
MICHAEL HARRIS 
(207)-664-4404 
winterharbor-ud(@,hotmail.com 

1. APPLICATION SUMMARY 

On July 14, 2015, the Department of Environmental Protection (Department) accepted as complete for 
processing, a renewal application from the Winter Harbor Utilities District (District)for Waste Discharge 
License (WDL) W000562-6C-D-R /Maine Pollutant Discharge Elimination System (MEPDES) permit 
MEOl 00731 , which was issued on September 2, 20 10, for a five year term. The 9/2/10 MEPDES permit 
authorized the District to discharge a monthly average of0.125 million gallons per day MGD of secondary 
treated municipal wastewater from a publicly owned treatment works (POTW) to the tidewaters of Hemy 
Cove, Class SB, in Winter Harbor, Maine. 

It is noted that the Department made two permit revisions since issuing the 9/2110 permit. On 
October 25, 2010, the Department issued a minor permit revision to correct a typographical error and 
removed the seasonal limitation for biochemical oxygen demand (BOD5) in Special Condition Table A. l. 
On February 6, 2012, the permit was modified to reduce mercury monitoring requirements to once per 
year. 

http:winterharbor-ud(@,hotmail.com


ME0100731 FACT SHEET Page 2of 16 
W000562-6C-F-R 

2. 	 PERMIT SUMMARY 

a. 	 Terms and Conditions: This permitting action is carrying forward all the tenns and conditions of the 
previous pe1mitting action and subsequent minor revisions except that it: 

1. 	Reducing the monitoring frequencies for BOD5 and TSS, from I/Week to 2/Month based on a 
statistical evaluation of test results for the five year period; 

2. Reducing the monitoring frequency for Fecal Colifo1m from 1/Week to 2/Month based on a 
statistical evaluation of test results for the five year period; 

3. Reducing the monitoring frequencies for Total Residual Chlorine, from 1/Day to 3/Week based on a 
statistical evaluation of test results for the five year period; 

4. Reducing the monitoring frequency for pH, from 5/Week to 3/Week based on a statistical evaluation 
for the previous five year period; 

5. 	Eliminating the waiver that allows the percent removal for BOD5 and TSS to be waived when the 
monthly average influent concentration is less than 200 mg/L; and 

6. Establishing a requirement for the permittee to conduct an Industrial Waste Survey (IWS) any time 
a new industrial user proposes to discharge within its jurisdiction; an existing user proposes to make 
a significant change in its discharge; or at an alternative minimum, once every permit cycle, and 
submit the results to the Department. 

b. 	 History: This section provides a summary of significant licensing/permitting actions and milestones 
that have been completed for the permittee. 

April 6, 1985 - The Department issued WDL #W000562-45-A-R to the permittee. 

February 15, 1995 - The Department issued a letter to the permittee advising that the facility was 
exempt from toxics testing (whole effluent toxicity and chemical-specific) based on the Depruiment's 
determination that the facility had an effective dilution factor of at least 1,000: 1. 

November 21, 1985 - The USEPA issued NPDES permit #MEO100731 to the permittee for the 
discharge of secondary treated sanitary wastewater to Henry Cove. 

May 23, 2000 - The Department administratively modified WDL #W000562-45-A-N I MEPDES 
MEO 100731 by establishing interim monthly average and daily maximum mercury concentration 
limits of 6.0 parts per trillion (ppt) and 9.0 ppt, respectively, and a minimum monitoring frequency 
requirement of2 times per year. It is noted the limitations have not been incorporated into Special 
Condition A, Effluent Limitations And Monitoring Requirements, of this permit as limitations and 
monitoring frequencies are regulated separately through Maine law, 38 M.R.S.A. §413 and 
Department rule 06-096 CMR 519. 

July 11 , 2000 - The Department issued WDL #W000562-5L-B-R I MEPDES MEOl 00731 to the 
permittee for the monthly average discharge of up to 0.125 MGD of secondary treated sanitary 
wastewater to Henry Cove for a five year term. 

December 7, 2005 - The Department issued WDL#W000562-5L-C-R I MEPDES ME Ol 00731 permit 
for a five-year term. 



ME0100731 FACT SHEET Page 3of16 
W000562-6C-F-R 

2. 	 PERMIT SUMMARY 

April 10, 2006 - The Depai1ment issued a permit modification for WDL#W000562-5L-C-R I 
MEPDES ME0100731 in accordance with the Surface Water Toxics Control Program, 06-096 CMR 
530 (effective October 9, 2005). 

September 2, 2010 - The Department issued WDL #W000562 - 51-C-R I MEPDES MEOI 00731 for a 
five year term. 

October 25, 2010 - The Department initiated a modification of the 9/2/2010 permit to eliminate the 
seasonal limitation on BOD5 in Special Condition Table A.1. 

February 6, 2012-The Depai1ment initiated a modification of the 9/2/2010 permit to reduce the 
monitoring frequency for mercury to once per year. 

July 13, 2015 - The District submitted a timely and complete General Application to the Depai1ment 
for renewal of the September 2, 2010, permit (including subsequent minor revisions and permit 
modifications). The application was accepted for processing on July 14, 2015, and was assigned WDL 
#W000562-6C-F-R / MEPDES ME0100731. 

c. 	 Source Description: The permittee treats wastewater generated by approximately 280 domestic and 
commercial users in the town of Winter Harbor, Maine. There are no significant industrial users 
contributing flows to the treatment facility and no combined sewer overflow points associated with the 
collection system. The sewer collection system is approximately five (5) miles in length and contains 
four pump stations. The pump stations are located on Main Street, School Street, Sergeant Street, and 
Beach Street. Emergency back-up power is provided to the latter three pump stations by a portable 
generator, while the Main Street pump station is equipped with a permanent back-up generator. The 
Main Street pump station, which conveys all flows to the treatment plant, was upgraded during the 
previous permitting cycle. During the last permit cycle the District installed an influent composite 
sampler at the Main Street pump station. 

Septage is received directly from the septage hauler trucks and conveyed to a 10,000-gallon aerated 
sludge holding tank and aerated for a minimum of four days. The aerated septage is then metered into 
the influent grit chamber prior to entering the wastewater stream. 

This permitting action is carrying forward authorization for the permittee to receive up to 1,250 GPD 
of transported wastes pursuant to 06-096 CMR 555, Standards for the Addition ofTransported Wastes 
to Wastewater Treatment Facilities (last amended March 9, 2009), and based on the permittee ' s 
written Septage Management Plan last updated on March 5, 2010 and approved by the Department. 

d. 	 Wastewater Treatment: The permittee provides a secondary level of treatment via an extended 
aeration activated sludge treatment process. Raw wastewater is conveyed from the Main Street pump 
station to a grit chamber at the head end of the treatment facility. Grease is periodically removed from 
the Main Street pump station and applied onto the reed bed. Grit and screenings are applied to the reed 
bed. Flow is conveyed from the grit chamber to a flow splitter box, combined with return activated 
sludge and evenly distributed to two (2) 43,900-gallon capacity (24-foot long by 24-foot wide by 10 
foot deep) aeration basins fitted with mechanical aerators. 



ME0100731 FACT SHEET Page 4of16 
W000562-6C-F-R 

2. PERMIT SUMMARY (cont'd) 

The flow is then conveyed to two (2) 18-foot diameter, 8 to 10-foot deep circular secondary clarifiers. 
Scum from each clarifier is conveyed to scum pits and then pumped back to the aeration basins for 
further treatment. From the darifiers, the flow is conveyed to a 13-foot wide by 24-foot long by 9-foot 
deep chlorine contact chamber. The chamber is segregated into two equal chambers, and both sides 
are utilized, except that one side may be taken off line for maintenance purposes. The wastewater is 
treated with sodium hypochlorite for disinfection and with ascorbic acid for dechlorination on a 
seasonal basis. 

Waste sludge is periodically pumped to a reed bed for final disposal. The vegetative portions of the 
reeds are cut back annually. 

Final effluent is conveyed for discharge to the Atlantic Ocean at Henry Cove in Winter Harbor via an 
18-inch diameter outfall pipe that extends approximately 1,250 linear feet into the receiving water 
from the spring high tide level to a measured depth of 8 feet below the surface of the water at mean 
low tide. The outfall pipe is not fitted with a diffuser or other mechanism to enhance mixing of the 
effluent with the receiving water. A facility schematic is included as Attachment A of this Fact Sheet. 

3. CONDITIONS OF PERMIT 

Conditions oflicenses, 38 M.R.S.A. § 414-A, requires that the effluent limitations prescribed for 
discharges, including, but not limited to, effluent toxicity, require application of best practicable treatment 
(BPT), be consistent with the U.S. Clean Water Act, and ensure that the receiving waters attain the State 
water quality standards as described in Maine's Surface Water Classification System. In addition, 38 
M.R.S.A. § 420 and 06-096 CMR 530 require the regulation of toxic substances not to exceed levels set 
forth in Surface Water Quality Criteria for Toxic Pollutants, 06-096 CMR 584 (last amended July 29, 
2012), and that ensure safe levels for the discharge of toxic pollutants such that existing and designated 
uses of surface waters are maintained and protected. 

4. RECEIVING WATER QUALITY STANDARDS 

Classification ofestuarine and marine waters, 38 M.R.S.A. § 469 classifies all estuarine and marine 
waters lying within the boundaries of Hancock County and that are not otherwise classified, which 
includes Henry Cove (Inner Harbor) at the point of discharge, as Class SB waters. Standards for 
classification ofestuarine and marine waters, 38 M.R.S.A. § 465-B(2), describes the standards for Class 
SB waters. 

5. RECEIVING WATER QUALITY CONDITIONS 

The State ofMaine 2012 Integrated Water Quality A1onitoring and Assessment Report, prepared pursuant 
to Sections 303(d) and 305(b) of the Federal Water Pollution Control Act, lists the marine waters at the 
permittee's outfall (Waterbody ID 714) as, "Category 2: Estuarine and Marine Waters Attaining Some 
Designated Uses - Insufficient Information for Other Uses." Attainment in this context is in regard to the 
designated use of the harvesting of shellfish. The Maine Department of Marine Resources (DMR) 
assesses information on shellfish growing areas to ensure that shellfish harvested are safe for consumption. 
The DMR has authority to close shellfish harvesting areas wherever there is a pollution source, a potential 
pollution threat, or poor water quality. 



MEOI00731 FACT SHEET Page 5of 16 
W000562-6C-F-R 

5. 	 RECEIVING WATER QUALITY CONDITIONS (cont'd) 

The DMR closes shellfish harvesting areas if there are known sources of discharges with unacceptable 
bacteria levels (thresholds established in the National Shellfish Sanitation Program) or maintains shellfish 
harvesting closure areas due to lack of updated info1mation regarding ambient water quality conditions and 
current shoreline surveys . In addition, the DMR prohibits shellfish harvesting in the immediate vicinity of 
all wastewater treatment outfall pipes as a precautionary measure in the event of a fail me in the treatment 
plant' s disinfection system. Thus, shellfish harvesting area #51 (A.2) is precautionary closed to the 
harvesting of shellfish due the location of the Winter Harbor wastewater treatment plant outfall . The 
shellfish closure area is identified on the map included as Fact Sheet Attachment B. The Department is 
making the determination that compliance with the fecal coliform bacteria and other secondary wastewater 
treatment limits established in this permitting action ensure that the discharge of secondary treated 
wastewater from the District will not cause or contribute to the failure of the receiving waters to meet the 
standards of its designated classification. 

Category 5-D: Estuarine and Marine Waters Impaired by Legacy Pollutants. All estuarine and marine 
waters capable of supporting American lobster are listed in Category 5-D, partiaily supporting fishing 
("shellfish" consumption) due to elevated levels of PCBs and other persistent, bioaccumulating substances 
in lobster tomalley. 

6. 	 EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

a. 	 Flow: The previous permitting action established, and this permitting action is carrying forward, a 
monthly average discharge flow limit of 0.125 MGD based on the design capacity for the treatment 
facility, and a daily maximum discharge flow reporting requirement. 

The Department reviewed 57 Discharge Monitoring Reports (DMRs) that were submitted for the 
period August 2010 -August 2015. A review of the data indicates that following: 

Flow 
Value Limit GD) GD Mean MGD) 

Monthly Average 0. 125 0.02 - 0.21 0.05 

Daily Maximum Report 0.03 - 0.37 0. 125 

b. 	 Dilution Factors: With a permitted flow limitation of 0.1 25 MGD and the location and configuration 
of the outfall structure, the Department has established dilution factors as follow: 

Acute= 26: 1 Chronic = 160: 1 Harmonic mean(!) = 480: 1 

1The harmonic mean dilution factor is approximated by multiplying the chronic dilution factor by three (3). This multiplying 
factor is based on guidelines for estimation of human health dilution presented in the U.S . EPA publication, "Technical Support 
Document for Water Quality-Based Toxics Control" (Office of Water; EPA/505/2-90-001 , page 88), and represents an 
estimation ofharmonic mean flow on which human health dilutions are based in a riverine 7Q l 0 flow situation. 